R =17

EgUA A180 - Seat - Frame

© 0o N oo o A W N P

AN W OW W OW W W W W W R R e
B O © ©® N 66 O 8 ® N P N O 00 b W N P O

31781
31787
31791
31792
31768
31767
31764
33002
33006
33010
33019
33022
31823
31825
33045
31913
31899
31896
33198
33079
33080
33094
33095
33096
31898
31897
33108
33259

NUT 7/16-20

BOLT 1/2-13X1.0
NUT 10-24 LOCK
SCREW 1/4-20X0.75
BOLT 3/8-16X1
BOLT 5/16-18X4
BOLT 7/16-20X1.5
BOLT

NUT

NUT 1/2-13

STOP NUT10-120
NUT
WASHER 1/2 LOCK
WASHER 7/16"
SCREW

SCREW
SEATCOMPLETE
ROPS ATM72
BRACKET
HANDLE CLAMP
FENDER SKIRT
SWITCH GUARD
BACK GUARD
BRACKET
HANDLE WELDMENT
BRACKET

FRAME

SEAT SWITCH

1/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



A A180 - Seat - Frame

A180/1

40

#

13

03/2006

2/64



R =17

EgUA A180 - Park brake

© 0o N oo o A W N P

W W W NN NN DNDNNNRNNDNDERER B P P P P PP PR
N P O © 00 N U A W N P O © 0 N O O b W N +» O

33145
31793
31794
31977
31842
31851
31845
33022
33152
33045
31982
31843
31989
31990
33049
33051
31846
31969
33197
31405
33115
31815
31992
31994
31991
33116
33117
33118
33119
33120
31976

SCREW M12X1,75X30
BOLT 1/2-13X2.0
NUT

WHEEL SCREW
BOLT 3/8-16X1.5
BOLT

NUT SLOTTED 1.0-20
NUT

WASHER 5/16
SCREW

PIN

KEY

BRAKE HANDLE ASS.
AXLE

COTTER PIN 3/32
BUSHING

RIM

CENTRAL TYRE
SAFETY SWITCH STOP
SWITCH

E-CLIP

BRAKE DRUM
CABLE BRAKE
REAR BRAKE
CLEVIS YOKE
BRAKE SHOE
BRAKE CYLINDER
SPRING

SPRING

SPRING

BRAKE SHOE

3/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



EETESIA -~~~

 A18072 |

0372006

4/64



E@UA A180 - Pedals - Throttle

1 31892 ROLL PIN 1,000
2 31889 CLIP E-CLIP E-025 1,000
3 33001 BOLT 1,000
4 33015 NUT 1/4-28 1,000
5 33020 NUT 1,000
6 31891 NUT 1/4-28 LOCK 1,000
7 33101 WIRE SEAL 1,000
8 33102 CLIP 1,000
9 33040 SCREW 10X24X1 1,000
10 31890 BEARING 1,000
11 31888 THROTTLE CABLE 1,000
12 31893 FOOT PEDAL ASSY 1,000
13 33069 BRACKET 1,000
14 31895 TRACTION LEVER 1,000
15 31894 TRACTION PAD 1,000
16 33121 LINKAGE 1,000

5/64



E I ESIA I

A180/3

12/2007

6/64



R =17

EgUA A180 - Steering - Front Wheel

© 0o N oo o A W N P

N NN NN NDNPRPR B P B B PP R
~N o o~ W N P 00O N OO 0o b~ W N P o

31790
31793
31821
31977
31770
33008
33016
31845
31738
31835
31834
31841
31911
31836
31961
31982
31843
33051
31839
31837
31838
31840
31832
33107
31844

WASHER

BOLT 1/2-13X2.0
BOLT 3/8-16X1,25
WHEEL SCREW
BOLT 3/8-16X2.50
NUT SLOTTED .75-10
NUT 3/8-16

NUT SLOTTED 1.0-20
PIN

BEARING

SEAL CR29865
GREASE ZERK 1/4-28
COTTER PIN 1/8X1
BEARING CUP 2.5625
KEY

PIN

KEY

BUSHING

SEAL

BEARING CUP
BEARING LOWER
STEERING TOWER
STEERING ARM ASSY
ARM

FRONT WHEEL HUB

7164

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



m E | | E@UA A180 - Steering - Front Wheel

A180/4

26
16

27

17

¥}

11
10
14

W~

18

&S

03/2006

8/64




ESIA -

1 31780 CLAMP HOSE 1,000
2 31779 BOLT 3/8-16X2.75 1,000
3 33003 BOLT 3/8-16-X2.25 1,000
4 31826 WASHER 3/8 LOCK 1,000
5 31887 ADAPTER 4BH-4MP90 1,000
6 31885 FUEL SHUT OFF VALVE 1,000
7 31886 REDUCER 1,000
8 31883 FUEL TANK 1,000
9 33050 FUEL HOSE 1,000
10 31884 FUEL CAP 1,000
11 33084 FUEL TANK RISER 1,000
12 33106 SPACER 1,000
13 31975 FUEL GAUGE 1,000

9/64



A180/5

10

13

TO WATER SEPERATOR
/ PUMP

03/2006

10/64



R =17

EgUA A180 - Cutting height

© 0o N oo o A W N P

W OWN NN NNDRNNDNRNNNER R RB B 2B B p
P O © ©® N o O & ®W N B O © ® N o o~ W N B O

31912
31784
31786
31796
31799
31821
31772
31851
33007
33010
33018
31877
31823
31979
31911
31913
33103
31910
31901
31904
31900
31907
31908
31909
33083
31905
31906
31903
31902
33262
33263

SCREW
WASHER

BOLT 3/4-10X5.0

WASHER 1/4" SAE

BOLT 1/2-13X2

BOLT 3/8-16X1,25

BOLT 1/2-13X1.5

BOLT

NUT 5/16-18

NUT 1/2-13
NUT
WASHER

WASHER 1/2 LOCK

PIN

COTTER PIN 1/8X1

SCREW

PLASTIC BUMPER

ROD

DECK AJUSTER

PLASTIC DECK COVER

BUSHING

RIGHT SHIELD

CORNER SHIELD LEFT

DECK LIFT

FLAP

FLAP STRAP

REAR DECK FLAP
FRONT DECK FLAP
REAR DECK FLAP
TAPPED HOLES ASSY.9

FEELING SCREW

SPACER

11/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



A180 - Cutting height

10
21
'Y ; A
@ h X E@r/:
ey
]
o/ <[]

j|

19

6(8501->8511))
30(8512-> )

14

RIGHT DECK

| 12/2007

12/ 64




R =17

Eg UA A180 - Stabilisation System

© 0o N oo o A W N P

AD W OW W W W W W W W WN N DN DN DN DN DN DNDNDNDNDN R R P R P P P PR
O © 0O N o o A W N P O © 0 N O O M W N P O ©W 0N O o b~ W N B+ O

31866
31865
31784
31864
31787
31851
31877
31823
31849
31879
33039
31841
33041
31882
33014
31880
31881
31869
31868
31854
31970
31860
31871
31872
31873
31863
31850
31874
31862
31875
31861
31878
31867
31859
31858
31965
31966
31855
31847
31848
31870

BUSHING 1.5X1.25

WASHER
WASHER
BOLT

BOLT 1/2-13X1.0

BOLT
WASHER

WASHER 1/2 LOCK

THUMB SCREW

PIN

GREASE NIPPEL

GREASE ZERK 1/4-28

PIN 3-16X2

HUB ASSEMBLY

NUT 1/2-20
PIN

DUST CAP 1428600

PIN
BUSHING
BUSHING

LUG

STAB.WHEEL

BUSHING
BUSHING
BUSHING
BUSHING

BUSHING 2024-24

KNOB
PIN

EQUALIZER ARM ASSY

PIN
PIN
BUSHING

VERTICAL SHAFT

ARM
ARM

LEFT STAB. ARM

RIGHT STAB.ARM

SLIDE ASSY.

RIGHT HANDLE

LEFT HANDLE

CYLINDER 2.5X6.56

13/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



R =17

Eg U A A180 - Stabilisation System

A180/7

03/2006

14/ 64



R =17

EgUA A180 - Cutting plate

© 0o N oo o A W N P

W W W W oW W oW W WRNNRNDNDNNDNNNNDNR R B B 2Rl
©® N o 00 A ®W N B O © ® N~ © 00 & W N B © © © N o o » W N L O

31864
33264
31776
31768
31963
33012
33018
33022
33023
33153
33028
33029
33038
MC180
33204
31953
31783
33021
33205
33048
31841
31961
33046
31964
33052
33185
33100
31954
31962
31950
31955
33193
33194
33195
33196
33097
33202
33203

BOLT

SCREW

BOLT 1/2-13X1.75
BOLT 3/8-16X1
BLADE SCREW

NUT

NUT

NUT

WASHER

WASHER 7/16
WASHER

PIN

ROLL PIN 1/4X1.5
SET 4 BLADES - A180
RIGHT ARM

BOLT SET

BOLT

NUT

LEFT ARM

BLADE MOUNT BUSHING
GREASE ZERK 1/4-28
KEY

PIN 14-13

WHEEL

BUSHING
PROTECTIVE COATING
BUSHING

ENGINE COUPLING
BLADE WASHER
BLADE BODY

BLADE COUPLING
RIGHT LEVER

LEFT LEVER
CUT.DECK RIGHT
CUT.DECK LEFT
DUST CAP

HOLDER
SCREW.AXLE

15/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



R =17

Egﬂ& A180 - Cutting plate

A180/8

7

L=

03/2006

16/ 64



E@UA A180 - Engine Cover - Grid

1 33152 WASHER 5/16 1,000
2 31788 POP RIVET 1,000
3 31794 NUT 1,000
4 31775 BOLT 1,000
5 31774 BOLT 5/16-18X1.0 1,000
6 31766 BOLT 1,000
7 33006 NUT 1,000
8 33007 NUT 5/16-18 1,000
9 33030 BOLT 5/16-18 1,000
10 31809 HOOD LIFT ARM REAR 1,000
11 31807 LIFT ARM 1,000
12 31806 LIFT ARM 1,000
13 31805 SAFETY CATCH 1,000
14 31808 HOOD LIFT BRACKET 1,000
15 31802 HOOD ATTILA 180 1,000
16 31810 TOP SCREEN 1,000
17 31800 GRILL FRONT 1,000
18 31801 GRILL SIDE RIGHT 1,000
19 31803 GRILL SIDE LEFT 1,000
20 31804 SPRING 1,000

17 /64






R =17

EgUA A180 - Covering - Control Panel

© 0o N oo o A W N P

T S R R T i e =
P O © 0o N o u b W N B+ O

31983
31788
31981
31771
33005
33019
33020
33025
31980
31814
33040
31813
31811
31812
33073
33074
33078
31815
33092
33093
33251

CLIPS NUT

POP RIVET

SCREW 1/4 20X1
BOLT 1/4-20X1.25
BOLT 1/4-20X.75
STOP NUT10-120
NUT

WASHER 1/4 FLAT
NYLON WASHER 1/4"
LATCH

SCREW 10X24X1
COWLING DASH
RIGHT COWLING
LEFT COWLING
BRACKET

BRACKET
INSTRUMENT BOARD
BRAKE DRUM

HOOD LATCH LEFT
HOOD LATCH RGHT
LEFT COVER BRACKET

19/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



7= |

E@UA A180 - Covering - Control Panel

A180/10

12/2007




R =17

EgUA A180 - Blades Transmission Circuit

© 0o N oo o A W N P

N RN NN N N NN P B P P P P B PP e
N o o b~ WON P O © 0N OO o b~ N B+ o

33150
33151
31986
33157
33032
33034
33162
33165
31780
33186
31702
31925
31703
31704
31705
31706
31723
31724
31725
31729
31730
31732
33213
31996
31997
33226
33129

SCREW

NUT 5/16-18

ADAPTER 10MJ-12MB90
ADAPTER 8MJ/8MJ
ADAPTER 4MJ-4MJ
ADAPTER 4MJ/4MB90
ADAPTER 10MJ/10MB
ADAPTER 10MB/10MB

CLAMP HOSE

HYD.OIL COOLER
HOSE/CASE DRAIN
VALVE DECK CONTROL
HOSE DECK/COLLER
HOSE VAL/MANIFOLD
HOSE VAL/FR.MANIFOL
HOSE VAL/MANIFOLD
HOSE ENG/ADAPTER
HOSE ENG/ADAPTER

HOSE ENG/ENG

RETURN HOSE ASSY
HOSE BLADE ENGINE

HOSE SUCTION

HOSE

BLADE ENGINE A180
RIGHT BLADE ENGINE

INLINE FILTER

SEAL KIT

21/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



E I ESIA A180 - Blades Transmission Circuit

A180/11

VOIR POMPE

04/2010

22/64



E@UA A180 - Cutting Height Circuit

1 31777 BOLT 1/4-20X2.25 1,000
2 33009 NUT 1/4-20 1,000
3 33024 WASHER 1/4 LOCK 1,000
4 33025 WASHER 1/4 FLAT 1,000
5 31933 ADAPTER 6MJ-6MB 1,000
6 31929 CYLINDER 1,000
7 31928 CYLINDER 1,000
8 31971 CUT.HGT DISTRIBUTOR 1,000
9 31711 HOSE VAL./FR.CYL. 1,000
10 31714 HOSE CYL./FILTER 1,000
11 31720 HOSE VAL./REAR CYL 1,000
12 31737 HOSE LEV.VAL/FIL. 1,000

23/64



E I ESIA A180 - Cutting Height Circuit

A180/12

9 5
3
2,,,
6 S1

S2 \<

8 S .
5 5
| TO FILTER
7
[¢]
10
FROM LEVELING VALVE 4\@ ® 5

03/2006

24164



E@UA A180 - Drive Transmission Circuit

1 31798 BOLT 5/16-18X2 1,000
2 33033 ADAPTER 10MJ/10MB90 1,000
3 31780 CLAMP HOSE 1,000
4 31995 MOTOR WHEEL ME29 1,000
5 33211 HOSE CLAMP ASSY 1,000
6 31726 HOSE ENG/PUMP 1,000
7 31727 HOSE WH/WH 1,000
8 31728 HOSE ENG/PUMP 1,000
9 31731 HOSE SUCTION 1,000
10 31734 HOSE PUMP DRAIN 1,000

25/64



E I ESIA A180 - Drive Transmission Circuit

A180/13

SEE PROPULSION
PUMP ASSEMBLY

03/2006

26 /64



R =17

EgUA A180 - Drive Transmission Pump

© 0o N oo o A W N P

N N N N N N N N N DN P PP PR PR R R
© 0O N o U b~ W N P O © 0 N O 0o b~ WwN B+ O

31988
31778
31777
31772
33004
33019
31877
31823
33024
31826
31986
31949
31984
31987
31985
31948
33039
31947
33064
31943
33200
33201
33206
33207
33210
33143
33130
31944
33265

ROLL PIN 3/16X1.5

BOLT

BOLT 1/4-20X2.25

BOLT 1/2-13X1.5

BOLT

STOP NUT10-120

WASHER

WASHER 1/2 LOCK
WASHER 1/4 LOCK
WASHER 3/8 LOCK
ADAPTER 10MJ-12MB90
ADAPTER 8MB-8MJ45
ADAPTER 6MJ/8MB90
ADAPTER 12MJ-16MB90
ADAPTER 12MJ-8MB
ADAPTER 8MJ-8MB

GREASE NIPPEL

BUSHING

CUTTING DECK

COUPLING

SWITCH BRACKET

STRUT

FOOT PEDAL BRACKET

LEVER

SAFETY SWITCH STOP

O-RING

PUMP DECK DRIVE
PROPULSION PUMP

33265

27164

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



m E | | Egﬂ& A180 - Drive Transmission Pump

A180/14

25

30

14

)

S

N

11

7

L

Q)

03/2006

28 /64



R =17

EgUA A180 - Steering Wheel - Steering Orbitrol

© 0o N oo o A W N P

N NN P B PR R P PP PP
N P O © 00 N O OO b W N B+ O

31824
31768
31920
33017
33022
31825
31918
33032
31919
33034
31968
31921
31915
31916
31914
33077
33104
31709
31710
31736
31917
33256

BOLT

BOLT 3/8-16X1

BOLT 1/4-20X50

NUT 5/16-24

NUT

WASHER 7/16"

ADAPT.6MJ/6MJ/6MB
ADAPTER 4MJ-4MJ
ADAPTER 6MJ-6MB90
ADAPTER 4MJ/4MB90
FILTER CARTRIDGE

CYLINDER

STEERING COLUMM

PUMP STEERING

STEERING WHEEL

OIL FILTER BRACKET
STEERING PUMP MOUNT
HOSE STEER./ADAPTER
HOSE CYL./ADAPTER
HOSE FILTER-PUMP

FILTER HEAD

NUT

29/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



m E | | Egﬂ& A180 - Steering Wheel - Steering Orbitrol

A180/15

30/64



E@UA A180 - Pump - Adapter

1 31713 HOSE STEER./VALVE 1,000
2 31733 HOSE PUMP/PUMP 1,000
3 31708 HOSE STEER./ADAPTER 1,000
4 31707 HOSE STEER./ADAPTER 1,000
5 31735 HOSE FIL/STEER. 1,000

31/64



I ESIA A180 - Pump - Adapter

A180/16

1 AUX
5 OUT Q 72 IN
41T = 3RT
S
@
—(®
E=4

STEERING SYSTEM

O

VIEW FROM BOTTOM

STEERING

STEERING

WHEEL
TO "P" OF LEVELING

TO PUMP

03/2006

32/64



R =17

EgUA A180 - Stabilisation System Hydraulic

© 0o N oo o A W N P

T S R R T i e =
P O © 0o N o u b W N B+ O

33148
33007
31918
33158
33159
33160
33161
33163
31933
33169
33171
31870
31924
31715
31716
31717
31718
31719
31721
33214
33215

SCREW 5/16-18X2,5

NUT 5/16-18

ADAPT.6MJ/6MJ/6MB
ADAPTER 4MJ/4MP90
ADAPT.6MJ/6FIX/6MJ
ADAPTER 4MJ/8MB90
ADAPTER 4MJ/4MB
ADAPTER 4FJX/AMP
ADAPTER 6MJ-6MB

CLAMP

ACCUMULATOR

CYLINDER 2.5X6.56

VALVE

HOSE VAL./CYL.RGHT
HOSE C2/CYL.LEFT

HOSE VAL/ACCU

HOSE C2/CYL.RGHT
HOSE VAL./CYL.LEFT

HOSE VAL/ACCU.

VALVE
VALVE

33/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



E I ESI A A180 - Stabilisation System Hydraulic

A180/17

03/2006

34/64



R =17

EgUA A180 - Hydraulic Oil Tank

© 0o N oo o A W N P

N NN P B PR R P PP PP
N P O © 00 N O OO b W N B+ O

31768
31765
33022
31826
31940
31937
31941
31936
31939
31942
31934
31978
33140
33141
33142
33143
31938
33138
33139
31959
31960
33257

BOLT 3/8-16X1

BOLT 3/8-16X1.25
NUT
WASHER 3/8 LOCK
ADAPTER 8MP/8FPX45
ADAPTER 12BH-12MP
ADAPTER 6MJ-6MP
ADPATER 12MJ-16MB
ADAPTER 8BH/8MP
PLUG 3/8"

TANK

HYD.OIL GAUGE
HYD.OIL FILTER CPLT
FILTER COVER

AIR FILTER PROTECT.
O-RING

OIL TEMP SWITCH
COLMAT.INDICATOR
GASKET SET

FILTER CARTRIDGE
AIR CARTRIDGE

OIL TEMP.SENSOR

35/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



E@HA A180 - Hydraulic Oil Tank

A180/18

Pochette joints
Dichfungsatz

Gaskets set

17(8501—> 8508)
22(8507->. .. .)

12/2007

36/64



R =17

1
2
4
5
6
8
9

10
11
12
13
14
15
16
17
18

31986
33156
31949
31940
33158
31937
33161
31984
31941
31987
31985
31936
31948
31939
33163
33164

ADAPTER 10MJ-12MB90
ADAPTER 4G/4FJX90M
ADAPTER 8MB-8MJ45
ADAPTER 8MP/8FPX45
ADAPTER 4MJ/4MP90
ADAPTER 12BH-12MP
ADAPTER 4MJ/4MB
ADAPTER 6MJ/8MB90
ADAPTER 6MJ-6MP
ADAPTER 12MJ-16MB90
ADAPTER 12MJ-8MB
ADPATER 12MJ-16MB
ADAPTER 8MJ-8MB
ADAPTER 8BH/8MP
ADAPTER 4FJX/AMP
ADAPTER 4C2-6FJX45

37/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



(o}
=2
=
o
[ce]
st
<

03/2006

38/64



1 31918 ADAPT.6MJ/6MJ/6MB 1,000
2 33157 ADAPTER 8MJ/8MJ 1,000
3 33032 ADAPTER 4MJ-4MJ 1,000
4 33159 ADAPT.6MJ/6FIX/6MJ 1,000
5 33160 ADAPTER 4MJ/8MB90 1,000
6 33162 ADAPTER 10MJ/10MB 1,000
7 31933 ADAPTER 6MJ-6MB 1,000

39/64



N
S
Q
3
o
@

o

<

1

o

@
—
<

A180/20

03/2006

40/ 64



E@UA A180 - Caoils - Distributors

1 33124 COIL DECK VALVE 1,000
2 33125 VALVE 1,000
3 33126 PRESSURE VALVE 1,000
4 33127 SPOOL DECK VALVE 1,000
5 33258 VALVE 1,000
6 33128 SPOOL 1,000
7 33269 VALVE 1,000

41/64



A180/21

03/2006




ESA o

1 31929 CYLINDER 1,000
2 31928 CYLINDER 1,000
3 31870 CYLINDER 2.5X6.56 1,000
4 31921 CYLINDER 1,000
5 33133 SEAL KIT 1,000
6 31930 SEAL KIT 1,000
7 31926 SEAL KIT 1,000
8 31922 SEAL KIT 4C0441 1,000
9 31931 RETAINING RING 1,000
10 31932 RETAINING RING 1,000
11 31927 RETAINING RING 1,000
12 31923 CYLINDER WIRE 1,000

43 /64



A180/22

U-CUP

TEFLON RING
RETAINING RING BACK-UP WEAR RING
7 O-RING O-RING-\ /
WIPER 77 \ 7
n
img

=

|_l
DN
it W '_J

CYLINDER / PART NUMBER SEAL KIT
FRONT DECK LIFT 5

REAR DECK LIFT

RETAINING RING
9

1
2 6 10
LEVELING 3 7
STEERING 4 8

03/2006

44164



R =17

Egﬂ A A180 - Electrical parts

BOLT 3/4-10X6.75

© 0o N oo o A W N P

W oW W N NN DNNDNNDNDNNDNR PR P B P B R R R
N P O © ® ~N © 0 & W N P O © 0 N ©®© U M W N B O

31795
31771
31851
31817
33000
33007
33009
33017
33020
31823
33024
33025
33035
33036
33037
33040
33045
33173
31751
33176
33075
33099
33208
33110
33111
33112
33218
31753
31750
33114
31752
28689

BOLT 1/4-20X1.25

BOLT
BOLT

BOLT 1/4-20X0.75

NUT 5/16-18

NUT 1/4-20

NUT 5/16-24

NUT

WASHER 1/2 LOCK
WASHER 1/4 LOCK
WASHER 1/4 FLAT

INSULATOR CAP

BATTERY BOOT RED
BATTERY BOOT BLACK

SCREW 10X24X1

SCREW

BLINKER UNIT

SENDER OIL PRESSURE

RELAY
BRACKET

BATTERY HOLD

BRACKET

HEADLIGHT RIGHT
HEADLIGHT LEFT
STARTER COVER

BATTERY
HORN

BATTERY FUSE

FACE PLATE

COLL.TEMP SWITCH

LIGHT

45/ 64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



n
£
@®
o
Il
2
=
=
(&)
Q
L
1
o
[ce}
—
<

A180/23

24

25

85018506

12/2007

21

30

46/ 64



R =17

Eg UA A180 - Quicksilver contactor

CRANK + COVER

© 0o N oo o A W N P

N N NN DN P P PP PR R PP
g A N P O © 00 N O OO W N B+ O

33179
33180
33181
33182
33188
33189
33190
33191
33192
33005
33040
33155
33147
33020
33168
33166
33132
33177
30179
33183
33184
30178
33267
33268

SPRING
SPRING
GROMMET
BRACKET

ADJ.STOP BOTTOM

ADJ.STOP TOP

SCREW STOP

BRACKET

BOLT 1/4-20X.75

SCREW 10X24X1

SCREW 10-24X0,75
SCREW 10-24X0,313

NUT
PLUG
CLAMP

SWITCH MERCURY

THIMBLE

2 WAY FEM.CONNECTOR

STICKER
STICKER

DEUTSCH MALE THIMBL
PROTECTION STICKER

WASHER

47164

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



m E | | Egﬂ& A180 - Quicksilver contactor

A180/24

A
B
o

03/2006

48/ 64



E@UA A180 - Electrical Wirings

1 33219 RELAY ELECTR.WIRING 1,000
2 33220 INSTR.PANEL WIRING 1,000
3 33221 REAR ELECT.WIRING 1,000
4 33222 FRONT ELECTR.WIRING 1,000

49 /64



%)
o
=
=
ISl
L
S
=)
o
o
L
1
o
@
—
<

A180/25

03/2006

50/ 64



R =17

EgUA A180 - Switches - Indicators

© 0o N oo o A W N P

e e N < s =
© N o a0 b~ w N B O

52779
31759
31757
31760
31758
31761
33216
29273
33113
29624
29274
52494
52495
29299
29262
52497
29260
52496

HOUR METER

OIL PRESSURE GAUGE
INDICATOR LIGHT
VOLT METER
TEMPERATURE GAUGE
IGNITION SWITCH

KEY

EXT. FRAME

SWITCH MOUNT MIDDLE
BLINKER UNIT
MOUNTING FRAME
SWITCH

SWITCH ON/OFF/ON
SWICH ON/OFF/ON C11
SWITCH ON/OFF/ON R
SWITCH ON/OFF LIGHT
SWITCH ON/OFF/ON V
SWITCH ON/OFF/ON

51/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



A180/26

12
03/2006

52 /64



Eg UA A180 - Security Switches

1 31794 NUT 1,000
2 31851 BOLT 1,000
3 31766 BOLT 1,000
4 33149 SCREW 1/4-20X1 1,000
5 33007 NUT 5/16-18 1,000
6 33009 NUT 1/4-20 1,000
7 33020 NUT 1,000
8 33024 WASHER 1/4 LOCK 1,000
9 33155 SCREW 10-24X0,75 1,000
10 33045 SCREW 1,000
11 33197 SAFETY SWITCH STOP 1,000
12 33085 BRACKET 1,000
13 33086 BRACKET 1,000
14 33199 SWITCH BRACKET 1,000
15 33209 BUMPER 1,000
16 33217 SECURITY SWITCH 1,000
17 31405 SWITCH 1,000
18 33224 SAFETY SWITCH 1,000
19 33223 HARNESS NEUTR.SWITC 1,000

53/64



m E | | Egﬂ& A180 - Security Switches

A180/27

MERCURY
SWITCH

15

03/2006

18

54/ 64



R =17

Egﬂ& A180 - Cooling System

© 0o N oo o A W N P

W W oW oW oW W WRNNRNDNDNNDNNNNDNRR B B 2Rl
® O & ®W N B O © ® N~ © U0 & W N P © © © N o 0 »h W N K O

31782
33146
31794
31773
31851
31766
33007
33013
31749
31748
33065
33066
33067
33071
33072
33076
33081
33082
33087
33088
33089
33090
33091
33105
33225
31741
31742
31743
31744
31745
31746
31740
31739
31967
31747
33250

WASHER
STOPMUTTER M8X1,25
NUT

BOLT 5/1-18X0.5

BOLT

BOLT

NUT 5/16-18

NUT

CLAMP HOSE

CLAMP HOSE
5/16 ID HOSE
INLET TUBE LINER
RADIATOR

RADIATOR MOUNT
BRACKET

BELT SHIELD

GRID LOW.LEFT

GRID LOW.RGHT

AIR CLEANER BRACKET
EXHAUST FLANGE STUD
BAFFLE SEAL UPPER
BAFFLE SEAL LOWER
FOAM SEAL

FAN SHIELD WELDMENT
SILENTBLOC

AIR INLET TUBE
RADIATOR HOSE, TOP
RADIATOR HOSE
SUBTANK, RESERVOIR
SUBTANK BRACKET
CLAMP, SUBTANK
RADIATOR CAP

AIR FILTER ASSY.
ENGINE AIR FILTER
INLET HOSE

STEEL DEFLECTOR

55/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



METESIA oo

wn

—

ba¢]

29

7, R YA

) 1/ e ey 'Y

| A180/30

042010

56/ 64



E@UA A180 - Engine Fixing - Muffler 1

1 31789 BOLT M8 X1.25X25 1,000
2 31824 BOLT 1,000
3 31821 BOLT 3/8-16X1,25 1,000
4 31817 BOLT 1,000
5 31822 BOLT 1,000
6 33007 NUT 5/16-18 1,000
7 31820 NUT 3/8-16 GR.2 1,000
8 31823 WASHER 1/2 LOCK 1,000
9 31825 WASHER 7/16" 1,000
10 31826 WASHER 3/8 LOCK 1,000
11 33026 WASHER 5/19 LOCK 1,000
12 33154 WASHER 3/8 1,000
13 31816 MOTOR MOUNT 1,000
14 31829 BRACKET 1,000
15 31818 BRACKET 1,000
16 33070 EXHAUST FLANGE STUD 1,000
17 33098 MUFFLER MOUNT 1,000
18 31819 BRACKET 1,000
19 31830 HEAT SHIELD 1,000
20 31827 MUFFLER ASS. 1,000
21 31831 GASKET 1,000

57164



m E | | Egﬂ& A180 - Engine Fixing - Muffler 1

A180/28 [8512—. ..

21

12/2007

58 /64



R =17

EgUA A180 - Engine Fixing - Muffler 2

© 0o N oo o A W N P

N NN P B PR R P PP PP
N P O © 00 N O OO b W N B+ O

31983
31824
31821
31817
31822
33000
31820
31823
31773
31826
33013
33154
31816
33253
31818
33070
33007
31819
33255
33252
31831
33254

CLIPS NUT

BOLT

BOLT 3/8-16X1,25
BOLT

BOLT

BOLT 1/4-20X0.75
NUT 3/8-16 GR.2
WASHER 1/2 LOCK
BOLT 5/1-18X0.5
WASHER 3/8 LOCK
NUT

WASHER 3/8
MOTOR MOUNT
EXHAUST COLLAR
BRACKET
EXHAUST FLANGE STUD
NUT 5/16-18
BRACKET

HEAT PROTECTION
EXHAUST SILENCER
GASKET

EXHAUST JOINING

59/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



m E | | Egﬂ& A180 - Engine Fixing - Muffler 2

A180/29 |8501->8511

12/2007

60 /64



ESJA o

© 0o N oo o A W N P

=
= O

33187
13064
13134
13195
13187
13086
13228
13062
33183
33184
13085

INSTR.BOARD STICKER
STICKER COLER OPEN
ENGINE COVER LABEL
STICKER-ARROW RIGHT
STICKER"ATTILA 180"
STICKER ETESIA
STICKER BY-PASS
STICKER CUT-DECK
STICKER

STICKER

STICKER ETESIA

61/64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



EETESIA

AT80/31

EETESIA

| 03/2006 |

62 /64



ESIA o

© 00 N O A W N P

[ e s =
w N P O

13134
13129
13186
33167
33178
13218
13193
13062
13086
13187
13194
13064

ENGINE COVER LABEL
BATTERY LABEL
STICKER "WARNING"
DIESEL STICKER
DIESEL STICKER
STICKER "LEVELING"
STICKER-PARK BRAKE
STICKER CUT-DECK
STICKER ETESIA
STICKER"ATTILA 180"
STICKER"ARROW LEFT"
STICKER COLER OPEN

63 /64

1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000
1,000



EETESIA

A180/32

| 03/2006 |

64 /64



